s G Lt
3

MANUAL
1966

A

4¢7: .

Jim
i

,2 y

MACHINES, INC.

v‘$ 22

;TO
m
At
O
v
=
O
©)
Z
m
O
=
(@)
c
=3
=
<2
>




Dimensional Drawing

Floor Plan

Leveling Machines

Mounting Head on Overarm Adapter

HANdIes ...t

9&10

11812

13

14

Placing and Adjusting Belts ... e 14
Operating Instruction of “‘J”" AHAChMENt ... 14
Operating Instruction of ““J™" Attachment ... .. e 15
Operating Instruction of ““J7 AHAChMENt oo ) 16
Operating Instruction of ““J’" AHACRMENt ... .o e 17
General Speed Recommendations ......................... et ettt et ettt et e et e eae et et ettt et e e et e et et e et ee e et eeeeen e 18
Table of Cutting Speeds and Feeds ...t 18
Parts Drawing on “‘J"" AHGCRMENT ..ooiiiiiiocce e 19
Parts List on “*J"7 AHGChMENT ..ot e, 20
Parts List and Drawing on BR Turret Milling MAchine ......oooeoeieieeeeeeee e e 21-22
Parts List and List on Power Feed Attachments ... 23
Parts Drawing and List on Model ““M’* Attachments ... 24
Parts Drawing and List on Shaping AHachment ..o 25-26
Parts Drawing and List on Cherrying Attachment ... .. e 27-28
Parts Drawing and List on Model “*R”" Attachment ..............ocooooiiioomoe e 29
Parts List and Drawing on Model ““C’" Attachment ..o 30
OpHical MEASUIING SYSTEM «o..oiviieie et 31
OPHical Parts DraWing ..ottt e e e er e er e e 32

OPHEAl PArts LISt oottt ettt ee e e e s oo oo e e e e e 33



!

DOTTED LINE ENCLOSES WORKING
AREA ENCOMPASSED IN ONE SET-UP.

\

Drawing 1

Dimensional

83 /5 MAX

¢ OF SPINDLE EXTREMES

EWA

CROSS TRAVEL
VERTICAL TRAVEL-------- 16’

TURRET MILLER
with

MODEL **J*" MILLING ATTACHMENT

LONGITUDINAL TRAVEL |

TABLE LENGTH

T

18 32
24" | 36
307 | a2
36" 48
_SPECIAL APPLICATIONS  ONLY ]
A 8 C D
MN. | 2% | O | 6% | 8%
| max | 8% | 12 | 8% [2ck |
E
9'KNEE | 270
i2' KNEE | 31

\ POWER FEED UNIT
REDUCES TABLE TRAVEL 3%

\ NOT FURNISHED WITH 48" TABLE

24 - |




Drawing 2

Floor Plan

- 32" Table -

36" Table
42" Table

N
\
4
e

651"

~ 69]/2"
~ 75]/29!
48'" Table -

8]'y2l’

583% MOD. 9 BRJ
63 MOD. 12 BRJ

il .
Wl
. | Y 1 -/
g Jr‘iI ] .
h ] }4
c N 4 s
¥ | "__,'- Vi
, 4 T e
- _i R S

N A




!

(SOLID NUT WHEN WORN MAY BE
SPLIT AND WEAR TAKEN UP

A

PART H-115 END BRACKET
NOTE: RIGHT AND

A\

LEFT HAND

LONGITUDINAL FEED SCREW
BEARING ASSEMBLIES INTERCHANGED
ON MACHINES SERIES NO. 1 TO 930

P ART H-79

THIS RETAINING SCREW IS MADE ACCESSIBLE BY
MOVING TABLE ALL THE WAY TO THE LEFT.
PART H-108 RETAINING SCREW

%

PART H-113 FEED SCREW )

Q

G
SRR \‘\.

i

PART H-112

NORMAN-HOFFMAN NO. XF-12

@@ o OO0 B o @®
—
>

FELT SEALED BALL

PART H-65

7.9

e

N

SPLIT FEED NUTS USED
ON MACHINES SERIES NO. 1 TO 70 ONLY

PART H-75 FEED SCREW

o

R

Y mfﬂ PART H-10 8 RETAINING SCREW
vy l

s . . .8
T SRR

QPART H-118 END BRACKET

/

FART H-69 LOCK NUT

\}\ /

W

BN
%

RARBRSRY
/4

FEED NUT NORMA-HOFFMAN NO. 770 20

FELT SEALED BALL BEARINGS

BEARING

LONGITUDINAL FEED SCREW

LOCK SCREW/

PART H-77 BRACKET

TO REACH THIS RETAINING SCREW
MOVE SADDLE TO FRONT AND REMOVE FRONT

BEARING BRACKET ASSEMBLY

PART H-106 FEED NUT

LONGITUDINAL AND CROSS FEED ASSEMBL.Y
BRIDGEPORT TURRET MILLING MACHINE

® P &L 30 % X »n 8

NORMA-HOFFMAN NO.XF-12 BALL BEARINGS

CROSS FEED SCREW

O 0 60 30 9 0 29
UL

PART H-78 DIAL

PART H-80 HANDLE

)

FRONT VIEW - HALF SIZE

(=0

Drawing 3




UNCRATING

Carefully remove protective crating and skids so that the machine and parts are not marred,
scratched or impaired. In the event of damage in transit, communicate at once with our represen-
tative and the transportation company making delivery.

Machine should be lifted by placing a sling under overarm or by putting an eye bolt in
tapped hole on top of overarm.

SHORTAGES

Check shipment carefully, against the itemized packing list which is included in the parts
box. In case of shortages, report them immediately to the representative from whom the machine
was purchased, indicating parts not received which have been checked on the packing list.

CLEANING

Thoroughly clean slush from machine with gasoline or kerosene. Do not move the table,
saddle, knee or any movable part until all ways have been well cleaned and lubricated. Then, by
hand, move table, saddle and knee to limit stop in one direction. Clean and lubricate exposed
ways and then move each unit to the opposite limit stop and similarily clean and lubricate the ex-
posed ways. Loosen bolts to unlock overarm, and move it forward and backward to the full length
in order to clean and lubricate.

PLACING ON SOLID FOUNDATION
The column and base are cast in one piece. When setting machine on a concrete founda-
tion, it is advisable to use a little grout (thin mortar) to take care of any unevenness in the

concrete as well as to provide a solid foundation at all points.

When setting machine on a floor that has any surface irregularities, shims should be used
to correct this condition to the greatest extent possible.

LEVELING MACHINES

Set machines by leveling the work table lengthwise and crosswise with a precision
instrument.



MOUNTING HEAD ON OVERARM ADAPTER

The face on flange or adapter should be thoroughly cleaned as this aligns milling head
square with table working surface. Then clean mounting surface of head carefully. When bolting
the head to the adapter or overarm, tighten nuts evenly, using normal pressure. Care should be
taken to avoid excessive pressure since this will cause distortion in the quill.

HANDLES

When crating, the three ball crank handles are turned facing each other. The handles should
be reversed.

LUBRICATION

Do not operate machine until properly lubricated. Follow the instructions given in Dwg. 4,
page 6.

INSPECTION

Machine is carefully inspected and lined up before it leaves our factory. Sketch # 1 and 2
shows the way your machine is lined up.

ALIGNMENT OF HEAD

In case of precision boring or work of that nature, where it is necessary to have head per-
fectly square with the table, use method prescribed below. For normal milling, graduations on
turret and head are close enough. To set head perfectly square with table, Sketch #1. This may be
done with head and adapter on overarm, by adjusting adapter through worm gear on adapter. Loosen
three binding bolts but leave drag on same for fine adjustment. Mount indicator in spindle nose as
shown in Sketch #2 and 2, and indicate parallel.

Note: When indicating as in Sketch 1, it should be noted that the table is fitted to be slightly
high in front, usually about .005.

TABLE SQUARE WITH SPINDLE THRU TABLE SQUARE WITH SPINDLE THRU
TRANSVERSE AXIS LONGITUDINAL AXIS

.0005" IN 9" .0000"

::{ e —

Sketch #1 Sketch #2



RECOMMENDED LUBRICATION FOR THE
BRIDGEPORT TURRET MILLING MACHINE

B FEW DROPS TWICE WEEKLY

B FEW DROPS TWICE DAILY

TWICE WEEKLY

TO OIL LEAD SCREWS
REMOVE SCREW IN CENTER SLOT
MATCH LINES MARKED ‘*OIL NUT"’

BEE’ORE OILING.
oIL NUT
/' / TWICE WEEKLY
32 / ey
. !
L/ |
,__rﬁ, L - - ,1
O 9 e ———
P | &
A A O A
P A
o
A. Way Surfaces ATTACHMENTS: POWER FEED
**Sunoco’’ Waylube #80 WEEKLY Shell Carnea Oil 33

or equivalent

B. Milling Heads (Spindie Bearings)
S.A.E. 10 or 10W Light Oil

C. Motors are greased for life of bearings
For further instructions refer to
motor manufacturer’s instruction book

D. Lead Screws
Shell Carnea Qil 41 )
Socony Gargoyle Vactra Oil No. 2

Socony Gargoyle Vactra Oil
(Heavy Medium)

SHAPING ATTACHMENT
Shell Nassa Qil J78 or K79
Socony Gargoyle Vactra
Oil (Heavy Medium)

SHAPING ATTACHMENT (Worm drive)

Shell Nassa 0il J78 or K79
Socony Cylinder Oil 600W



ADJUSTMENT OF TABLE GIB

The table is provided with a full length tapered gib in the saddle, with an adjusting screw
on the left side. To take up gib, tighten large screw slightly and repeat until a slight drag is felt
when moving the table by hand. (Sketch 3)

Sketch #3 Table-saddle gib

ADJUSTMENT OF SADDLE AND KNEE GIBS.

A tapered gib is used for adjusting the saddle bearing on the knee. This forms a guide
for the saddle. To tighten gib same principal as described above is used; however, chip wiper
has to be removed first. (Sketch 4)

Sketch #4 Saddle-knee gib

ADJUSTMENT OF KNEE GIB

Remove chip wiper and adjust screw until smooth movement is attained. (Sketch 5)

H99

4 @/H]OO Knee-Column gib
H98

Sketch #5

H97



CLAMPING TABLE, SADDLE AND KNEE

When milling with longitudinal table feed only, it is advisable to clamp the knee to the
column and the saddle to the knee to add rigidity tothese members and provide for heavier cuts
with a minimum of vibration. The saddle locking lever is located on the left-hand side of saddle.

(Sketch 6) Excessive pressure can cause slight table bind. Use moderate clamping pressure, as
this will hold saddle sufficently.

Sketch #6

The table clamping lever is located on front of saddle and should always be clamped when
longitudinal movement is not required. (Sketch 7)

Skerch #7

H120 H122

The knee clamping lever is at the left side of the knee and should be drawn upward to
clamp the knee. (Sketch 8) This is only a tension brake and will not lock the kneecompletely.
Leave clamped at all times unless using knee in operation.

Sketch #8

|
L

IS
5. N

H89‘ VA{ Ru- g Q

PENAN

H146  H91-H92

REMOVING OF TABLE

Remove as follows: Ball crank handles, dial holders, bearing brackets. Screw will then

turn all the way so that it can be removed. When this is accomplished, the table can easily be
taken off merely by sliding from saddle.

REMOVING OF SADDLE

Follows along the same lines as removing table; however, it is necessary to remove entire
front bracket assembly completely. Then remove nut bracket which has become accessible after

table has been removed. See pages 9 and 10, Drawing 5 and 6.



POWER FEED ATTACHMENT

The feed box is equipped with an overload release. If the table stops during operation and
a series of clicks is heard, feed is overloaded. When load is relieved, power feed will resume

operation. |f the overload clutch jams, the 1/8"" shearing pin (Drawing 5) will break. This will
prevent damage to the power feed box.

INSTRUCTIONS FOR INSTALLING POWER FEED IN FIELD

First remove left handle, lock nut, dial, and end bracket. Then remove right handle and
also right bearing and bracket. The next step is to remove retaining screw (see Drawing 6) after
lock screw has been taken out. The screw and nut will then slide out. This procedure is reversed
for installing power feed screw and nut. Power feed unit is easily installed and needs little ex-

planation. Do not neglect to put Shear Pin in Place. (Drawing #5).

|

SPECIAL TABLE STOP

STOP ROD CLAMP

PARTS SUPPLIED WITH POWER FEED BOX:
PART NO. F-37 STOP ROD

~| o

(E] PP INTH it P

A ==]r

9| a1 =i

10|51

1of arwlz)
NI E

3
>

-
x

AVAILABLE FEEDS

DJUSTABLE STOP COLLARS

PINS AT LIMIT OF TRAVEL

— |

STOP ROD

F-69 STOP COLLARS (2)

H-123B SPECIAL STOP BRACKET
68 STOP ROD CLAMP

125B SPECIAL TABLE STOPS (2)
78 SPECIAL FEED SCREW

12 LONGITUDINAL FEED NUT

3 SPECIAL DIAL HOLDER

1 NO 7 WOODRUFF KEY (4)

9 SHEAR ( COTTER) PIN

2 SPLIT WASHER

F
H
F
H-
F-
H-
F-
F-

CLUTCH HANDLE
LEFT-NEUTRAL-RIGHT

e

1)l

[o=m))

e

Drawing 5

IS
6 X
| \

!\OlL ONCE DAILY
'y

i —

GEAR SHIFTING
HANDLE - 12 SPEEDS
9/16 TO 9-3/16
IN. PER MIN.

GEAR SHIFTING KNOB

KEEP FILLED WITH MEDIUM
MACHINE OIL

DIRECTION OF ROTATION

MOTOR SHAFT
TURN IN

COMMUTATOR END OF MOTOR

DIRECTION INDICATED

HIGH-LOW SPEED RANGES



LONGITUDINAL FEED SCREW ASSEMBLY WITH POWER FEED

IF DIAL CROWDS BEARING BRACKET, FACE HERE. DEPTH HERE FOR PROPER DIAL
IF TOO MUCH CLEARANCE, CLEARANCE ON THIS END

AFTER REASSEMBLY WITH NEW FEED SCREW: 7/8-IN. COUNTERBORE TO CORRECT
FACE HERE. | l

PART NO F-63
SPECIAL
— DIAL HOLDER

0.005
/\? § PROPER CLEARANCE = 0.010 1

\ PART NO F-78 SPECIAL
l LONGITUDINAL FEED SCREW

\

LA

S L\

CLEAR 1/4-IN. DEEP TO FIT HEAD
OF SCREW

i
BEARING SLEEVE

SLOTTED TO RECEIVE/ R
COTTER (SHEAR) PIN

POWER FEED.
ATTACHMENT

FEED NUT BRACKET \ @ EI

SPLIT WASHER

PART NO. H-112
LONGITUDINAL FEED NUT

Drawing 6

REMOVING REGULAR SCREW

Remove (left side) bracket - (the 1/2" 20 nut, dial holder and nut, (4) 3/8 16 x 1”" cap
screws, and H-115 bracket and bearing by tapping with plastic hammer). Remove (right side)
bracket - using same procedure. Remove 8/32’" locking screw from feed nut bracket. Also remove
5/16" 18 binding screw. Pull, to remove lead screw and lead nut from lead screw bracket.

INSTALLING POWER FEED

Move table to right side, half way. Insert power feed lead screw and nut into bracket from
left side; long end of screw should be on right side.

Mark with scriber on bushing where binding screw goes; remove screw andnut from brack-
et. Remove the screw from the nut. File relief flat on nut to receive bidning screw. (Make certain
flatis not filed too deep.) Insert screw and nut into bracket with binding screw and locking screw.
Reassemble left hand bracket and dial holder complete. Mount power feed box on right with dowel
pins and 3/8’’ cap screws (3). Insert split washer into groove in lead screw. Insert Woodruff keys.
Push power feed dial holder onto screw. (Make sure split washer does not fall out.)

Assemble dial and nut onto dial holder. Insert cotter pin through hole in lead screw at
back of power feed box. If dials drag, remove some stock from outside rib. |f too much clearance,
remove stock from inside rib. Remove door and fill with oil to height of ciler.

Assemble stop rod as illustrated. Drill 3/32"" hole into stop rod to receive 3/32" pins
which limit the travel of the power feed. Locate these by cranking table to each extreme travel
and locate pin to kick off feed rod about 1/4"" before extreme travel.

- 10 -



INSTALLING MEASURING ATTACHMENT (Sketch #17)

For locating holes to greater accuracy on the Bridgeport Turret Milling Machine.

T

@ ’ G110 @ INDICATOR GUARD

MEASURING BUFFER
RODS

@ INSI DE MICROMETER

Drawing 7

INSTALLING MEASURING SYSTEM

Install knee trough in counterbored holes on right hand side of knee. Indicate from dove-
tail on knee for parallelism within .003 using 5/8 rod in trough - Indicate top and side. Bring
saddle as far front as possible. Mount saddle bracket into trough with rolls on spindle of bracket
Center rolls in trough and scribe holes in saddle. Drill 5/16 hole 1/2"" deep (Caution on depth;
do not drill into dovetail)Use 3/8-16 Tap. Mount Bracket with 3/8-16 x 1 1/2 Cap screw. Caution:
Saddle and table bracket alignment with trough is essential for good operation.

1}
TABLE TROUGH

Remove table stops and stop bracket from front of table. Remove table lock bolt and
handle. (Rencsition handle after trough is installed by facing end of lock bolt.

Mount table trough with tee nuts into tee slot on front of table. Indicate from top of table
for parallelism - within .003 - same as cross feed trough.

With rolls on spindle of table stop bracket, center rolls into trough and secure with 3/8-
16 x 2" cap screw. Adjustment may be made by filing bottom of bracket or shimming if neces-
sary.

Locking table on saddle with table lock knobs (Reed clamp on troughs) shouldn't disturb
indicator needle more than .0001 if brackets are aligned properly.

=11 -



USING MEASURING ATTACHMENT

Any hole may be located by two dimensions at right angles. The table and saddle are fo-
cated separately by combinations of positive measuring instruments consisting of measuring rods
for even inches, an inside micrometer for fractions, and a dial indicator reading to one ten-thous-
andth. The ‘‘zero’’ point from which other dimensions are taken is established for each slide after
locating the first hole and is not changed until the job is finished. Other holes to be bored are lo-
cated from these two ‘‘zero’’ points by measurements at right angles. The measuring rods reauired
are added, ond the inside micrometers set and locked at the proper readings. The table and saddle
are then carefully positioned with the dial indicators and clamped in place. After checking indicat-
or readings, the hole is ready to be bored.

CAUT ION: Make certain that the head is indicated properly so that the head is absolutely
square with the table.

STOP ROD LOCK SCREW
USE 1/8 HEX SOCKET SCREW WRENCH

G20 GI9
SPOT AND 3/8-16 TAP & HOLES
3/4-IN DEEP ON BACK OF SADDLE. lLfgngAgfl?St’:'!y:‘BLE
GI8 FROM THIS BRACKET AFTER STOP ROD
LOCATING STOP ROD BUSHING USE 1/8 HEX SOCKET
IN TROUGH. SCREW WRENCH.
[ IMPORTANT:
: FOR POWER FEED STOP THESE SURFACES SHOULD BE
TABLE LOCK ROD WHEN INSTALLED ON INDICATED FOR PARALELLISM
KNOB G2l) MACHINE EQUIPPED WITH WITH TRAVEL OF SADDLE WHEN
POWER FEED

TABLE STOP BRACKET
REPLACES STANDARD
BRACKET ON SADDLE.

FINISH HERE TO LOCATE STOP
ROD BUSHING IN TROUGH
WHEN INSTALLING. -

z
q
N\

>

\\]r

\\'_

NE

®

>

=1

3

>

o

x

<

m

z

bl

W
S
;c?
%o
2%,

SADDLE LOCK KNOB

3/8-16 TAP

SPOT 3 HOLES FROM TROUGH.
DRILL, TAP, AND 1 IN. DIA. SPOTFACE.
SCRAPE BOSSES TO MAKE TROUGH o S TRE
PARALLEL WITH TRAVEL OF SADDLE. BUTTON IN SLOT

Sketch #9 Sketch # 10

SPRING BUFFER
MOVEMENT

THIS SCREW LOCKS INDICATOR,
WHICH MAY BE MOVED FOR
ADJUSTMENT. USE 3/32" HEX
SOCKET SCREW WRENCH.

Sketch # 11 Sketch #12

- 12 -



HIGH-LOW SPEED
CLUTCH CONTROL

CKGEAR CONTROL

TRANSMISSION
ENGAGEMENT CRANK

%

Quitl
FEED HANDLE

QUILL STOP

MICROMETER ADJUSTING NUT

QUILL LOCK

INDICATOR MOUNTING ROD

'HARDENED AND GROUND SPINDLE

-13-.



MOUNTING MOTOR ON ATTACHMENT

Place belt over bottom step of spindle pulley, then place motor in housing and lower to
place, switch being on left hand side.

PLACING AND ADJUSTING BELTS

Release lock nut handle which is the handle on right of belt housing and also handle on
left side and adjust V belts to proper driving tension, then tighten both motor clamping handles.

MACHINE IS READY TO OPERATE

If quill and head are to be used in stationary position, quill lock should be applied. Micro-
meter depth stop scale is graduated in 20ths of an inch, pitch is .050 and nut is graduated in
thousands. By utilizing these graduations it is possible to work very accurately as far as different
depths are concerned. Micrometer nut when in position is locked securely by tightening micro-
meter lock nut.

OPERATING INSTRUCTIONS

When tightening or loosening the draw bar it is necessary to lock the spindle. To accom-
plish this, use spindle brake and lock which is located at top of belt housing, turning it either to
the right or left until it binds, then raise handle.

Drawbar has 7/16-20 right hand thread and should be tightened with normal amount of
pressure using wrench furnished with machine. To loosen collet back off drawbar and if collet

does not open immediately give knob on top of drawbar a slight tap. Spindle has non sticking
taper and collets should release readily.

SPINDLE BRAKE

Lever can be moved in either direction to stop spindle; however, when locking spindle,
lever should be moved to right or left and then raised.

CAUTION: Be certain that the spindle brake is released before starting the motor. This is impor-
tant as the motor can be damaged if switch is left on with brake in locked position.

REVERSING SWITCH is used to obtain clockwise or counter clockwise rotation of spindle.
Note: Due to back gear construction, when machine is running in low speed range, spindle rotation

is opposite to that of high speed range. Therefore forward on your reversing switch be-
comes reverse switch in low speed range.

~14 -



HIGH LOW SPEED CLUTCH CONTROL is directly in front of motor. When knob is in position,
as shown on picture, clutch is in high speed position. To put clutch into low speed position turn
lever to the extreme right. It is necessary to rotate spindle while engaging high speed clutch.
This con be accomplished by either turning spindle nose by hand or by turning drawbar knob
using wrench, providing drawbar is pulled up tightly.

CAUTION: Do not shift clutch while motor is running.

Back gear control is used in conjunction with the high low speed clutch control above
back gear control handle is stamped IN and OUT. When back gear control handle is in OUT posi-
tion, which is the position furthest from face of machine, then HIGH LOW speed clutch control
should be located as illustrated in photograph. With these controls in position as explained,
head is set for operation in high speed range (660-2720 RPM).  When back gear control lever
moved to IN position and HIGH LOW speed clutch control moved to extreme right then the head
is ready for operation in the low speed range (80-325 RPM).

POWER FEED TRANSMISSION ENGAGEMENT CRANK engages power feed worm gear. When
lever is in position as indicated in photograph, the power feed worm gear is engaged. To dis-
engage worm gear, pull knob out and crank handle in clockwise or down direction and move to
opposite position.

Note: Crank cannot be swung around in counter clockwise direction; however no damage will
occur if moved in this direction. To engage the worm a counter clockwise movement is
required.

CAUTION: Power feed worm gear may be engaged when spindle is rotating, however it should
be engaged gently to avoid damage to worm gear. The worm gear may be disengaged
at any time.

IMPORTANT: It is recommended that the Power Feed worm gear be disengaged whenever the

power feed is not reauired. This will avoid unnecessary wear on power feed worm
gear.

QUILL FEED SELECTOR
This crank is used for selecting the three feeds; 1.5, 3 and 6 thousandths per revolution.

It is shifted by pulling knob out and turning from one position to the other. Feeds are stamped on
cover below indentation hole. Feed is more readily engaged when spindle is running.

FEED REVERSING KNOB

Position of this handle depends upon direction of spindle rotation. If boring with right
hand cutting tools, pull feed handle towards operator until clutch becomes engaged.

Neutral position is between for ward and reverse position. It is recommended that the
handle be left in neutral position when not in use.

- 15 -



MANUAL FEED

Reversing clutch knob should be in neutral position and feed control lever engaged. Clock-
wise rotation of handwheel moves quill down. The Manual Feed Handwheel and the quill feed
handle may be disengaged by moving outward about 1/8"".

Note: Feed control lever must be engaged in order to use manual feed controls. Manual Feed
Handle and Handwheel may be taken off when not in use.

FEED CONTROL LEVER

Engages over-load clutch on pinion shaft when thrown to left and will stay engaged until
either quill stop comes in contact with micrometer nut, forcing feed control lever to drop out
automatically, or released manually by throwing lever to right.

Note: Feed Control Lever is carefully set at plant to throw out automatically when quill stop
goes against micrometer nut or against safety pin in top. However, if this should go out
of adjustment it may easily be brought back by regulating the screw located at bottom of
tripping rod.

CAUTION: When adjusting the screw, check automatic throw off in both directions; that is with
micrometer nut against the quill stop for down position and quill stop against throw
out pin for up position.

QUILL FEED HANDLE

May be removed by simply pulling handle off end of shaft. It is recommended that handle
be disengaged when using power feed.

QUILL STOP is used to disengage automatic feed in either direction as well as the setting point
for working to given depths.

MICROMETER ADJUSTING NUT is used for setting of depths. Each graduation on nut indicates
one thousand of depth, it reads directly to scale mounted along side of it. Depths may be obtained
by setting micrometer nut in conjunction with quill stop.

QUILL LOCK

This is a positive quill lock to be used when quill is in stationary positionsuch asmilling
operations. It is recommended that this lock be used whenever quill movement is not desired.

INDICATOR MOUNTING ROD is used for the fastening of an indicator.

LUBRICATION

Do not operate machine until properly lubricated. Lubrication of head is obtained by use
of the drip feed method through two oil cups located at right side of belt housing, with lighi
machine oil such as Socony D.T.E. light or equivalent.

- 16 -



POSITION OF OVERARM can be regulated by loosening two bolts on turret and pulling arm in or

out to desired position.
CAUTION: Care should be taken to lock overarm securely after setting.

Note: It is recommended that on heavy milling work, head should be kept as close to face of
turret as possible, as maximum rigidity is then obtained.

OPERATION

To operate in high speed range, move high low speed clutch control handle to extreme
left then put back gear control in QUT position.

Then, if power feed is desired, crank power feed transmission engagement to IN position,
(refer back to explanation of controls) and feed reversing knob should be pushed in for down feed

and pulled out for up feed.

The next step is to throw feed control lever to left. Power feed is now in operation in
high speed range. Feeds can be selected by cranking quill feed selector to desired feeds.

BACK GEAR OR LOW SPEED RANGE

Stop spindle, then move high low speed clutch control to extreme right and also back gear
control handle over to IN position.

RECOMMENDATIONS

Use 2, 3, or 4 flute end mills. 8 flute end mills are usually not as satisfactory. When using
shell or face mills standard cutter practice should be observed.

Power feed can be used for drilling up to 3/8’" diameter drills. Use manual feed for drills
larger than 3/8"".

Overload clutch is set at factory to hold up to 200 Ibs. DOWN pressure on quill, which
will accommodate drills up to 3/8"’ diameter in mild tool steel.

CAUTION: This clutch should not be tampered with in the field.

- 17 -



GENERAL SPEED RECOMMENDATIONS

Feet Per Minute

Rough Rough and Light and

Material to be Cut Cut Finish Finish Cut
Cast lron-Soft-(Under 200 Brinnell) 70 80-90 120
Cast lron-Med.-(200-300 Brinnell) 55 60-70 90
Cast {ron-Hard-(Over 200 Brinnell) 40 50-60 70
Steel (Chrome Nickel 40-45 Shore) 30 40 50
Steel (Stainless) 60 80 90
Steel (Low Carbon) 80 90 140
Steel (High Carbon) 40 50 70
Bronze (Medium) 90 120 150
Bronze (Hard) 65 90 130
Brass (Hard) 100 150 200
Copper 150 200 300
Duraluminum 400 --- 600
Aluminum 600 - 1000

TABLE OF CUTTING SPEEDS AND FEEDS

Feet Per
Min ute 15 20 25 30 40 50 60 70 80 90 100
Diameter,
Inc hes Revolutions Per Minute
1/16" 917 1222 1528 1833 2445 3056 3667 4278 4889 5500 6112
1/8" 458 611 764 917 1222 1528 1833 2139 2445 2750 3056
3/16° 306 407 509 611 815 1019 1222 1426 1630 1833 2037
1/4” 229 306 382 458 611 764 917 1070 1375 1375 1528
5/16" 183 244 306 367 489 611 733 856 978 1100 1222
3/8" 153 204 255 306 407 509 611 713 815 917 1019
7/16" 131 175 218 262 349 437 524 611 698 786 873
127 115 153 191 229 306 382 458 535 611 688 764
5/8" 91 122 153 183 244 306 367 428 489 550 611
3/4" 76 102 127 153 204 255 306 357 407 458 509
7/8" 65 87 109 131 175 218 262 306 349 393 437
™ 57 76 95 115 153 191 229 267 306 344 382
11/8” 50 67 84 102 136 170 204 238 272 306 340
11/4” 45 61 76 91 122 153 183 214 244 275 306
13/8" 41 55 69 83 111 139 167 194 222 250 278
11/2” 38 50 63 76 102 127 153 178 204 29 255
15/8" 35 47 58 70 94 118 141 165 188 212 235
13/4” 32 43 54 65 87 109 131 153 175 196 218
17/8" 30 40 50 61 81 102 122 143 163 183 204
2" 28 38 47 57 76 95 115 134 153 172 191

- 18-



DR R R R N R N N R O

[ S W R Y W W W U VNN S S S S S SHAY SHA S S S S

ES

POPPOPEPPOPOAINNNNNNNNNONOROCOCORARO NN NNP OGO GOUOBABRABRALARADRABDDRARWWWWWWAEHRWWRINEHGRNRNIR = — ottt i s = O 0N A WN —

VONOCNAWN—0OOVONCUMAWN—ONCORWN L—0O0VONARGWHN I —=O0VOYNCULEGWN—=O0VOENTOAEGN—=ONFTWa00ONTOAWN—~O

(S S S
DR

-

RO RN

U SR W R U S S Sy

- —
S rECCCCES

<

—

S T O S S

[ S W S WY WY WS S U S WU U SN SN S W S W W S SHa S S S S .

z

(ec]
Rel

J PARTS LIST

QUILL HOUSING J-91  BRAKE LOCK WASHER J-262 COMPRESSION SPRING
GEAR HOUSING J-92  BRAKE LOCK & HANDLE J-263  10-32x 1/4 LG. K.P. SET SCREW
GEAR HOUSING COVER J-93 BRAKE LOCK PIN J-264 #10-24 x 1/2 LG. CAP SCREW
BELT HOUSING J-94 LOWER CLAMPING BOLT SPACER J-265 1/4 - 20 x 1 LG. CAP SCREW
SPINDLE PULLEY J-95  COUNTERSHAFT J-267 #10 - 24 x 1-1/2 LG. CAP SCREW
MOTOR PULLEY J-96  COUNTERSHAFT GEAR J-268  1/4- 20 x 1/2 SOCKET SET SCREWS
TIMING BELT PULLEY J-97  GEARSHIFT PLUNGER J-269 1/4- 20 x 3/8 LG. SOCKET HEAD CAP SCREW
TIMING BELT PULLEY FLANGE J-98  CLUSTER GEAR SHIFT CRANK J-272  N-06 LOCK NUT
WORM GEAR CRADLE J-99  FEED DRIVE CLUSTER GEAR J-273  W-06 LOCKWASHER
OVERLOAD CLUTCH TRIP LEVER J-100 FEED DRIVE CLUSTER GEAR (CENTER) J-274  5/16- 18 x 5/16 SOCKET SET SCREW K.P
FEED GEAR SHIFTER FORK J-101  FEED DRIVE CLUSTER GEAR (UPPER) J-275 1/4-20 x 1/4 LG. SOCKET SET SCREW
BACK GEAR SHIFTER FORK J-103 FEED DRIVE GEAR J-276  10-32x 5/16 LG. RD. HD. SCREW
SPINDLE PULLEY BEARING SLEEVE J-104 CLUSTER GEAR INPUT SHAFT J-278  3/8 - 24 x 5/8 SCREW
_ SHIFT CRANK J-105 FEED DRIVING GEAR ‘ J-279  #6- 32 x 3/8 SOCKET SET SCREW
CLUSTER GEAR COVER J-106 CLUSTER GEAR SHAFT J-280 1/8 x7/16 LG. ROLL PIN
SPRING COVER J-107 CLUSTER GEAR KEY J-281 3/16 x 5/8 LG. DOWEL PIN
FEED TRIP BRACKET J-108  BEVEL GEAR BEARING J-282 1/8 x9/16 LG. ROLL PIN
CLUTCH ARM COVER J-109 BEVEL GEAR THRUST SPACER J-283 COMPRESSION SPRING
MOTOR SWITCH BRACKET J-110 FEED REVERSE BEVEL GEAR J-284 BLACK PLASTIC BALL HANDLES 1’ DIM
HANDWHEEL J-111  FEED WORM SHAFT THRUST WASHER J-285 8-32x 5/8 LG. RD. HD. SCREW ’ '
FELT RETAINER RING J-112 FEED REVERSE CLUTCH J-286 #3 WOODRUFF KEY
MICRO SCREW JAM NUT J-113  HANDWHEEL CLUTCH SPRING SCREW 1-287 #7 WOODRUFF KEY
TIMKEN BEARING SPACER FOR J-100 TO.J-1199 ONLY J-114 FEED WORM SHAFT BUSHING J-288 #5108 - 59 KOHINOOR SNAP RING
SPINDLE LOCKNUT BINDING J-116 REVERSE CLUTCH ROD J-289  7/16 - 14 HEX NUT HARD
DRAWBAR FOR R-8 COLLET J-117  REVERSE KNOB ENED AMERICAN o1+ REGULAR)
DRAWBAR KNOB J-118 HANDWHEEL CLUTCH 133? 3',82 ﬁ%%i’v?ksﬂ/g‘é THICK BEARING LOCKNUT
PINION SHAFT HUB SLEEVE J-119 HANDWHEEL BUSHING J-292 1 PR. #208 BEARINGS
QUILL NOSEPIECE FOR J-100 TO J-1199 ONLY J-121  WORM SHAFT KEY : J-293 1 PR. #207 BEARINGS
QUILL SKIRT J-122 FEED DRIVING GEAR KEY J-294 WICK 1/8 0.D.
QUILL STOP KNOB . J-123 BEVEL PINION WASHER J-295 GITS OIL CUP #1207
QUILL STOP MICRO SCREW J-124 FEED WORM GEAR SHAFT SLEEVE J-296 3/32x 5/8 LG. ROLL PIN
MICROMETER NUT J-125 WORM GEAR SPACER J-297  W. B. JONES - .
REVERSE TRIP BALL LEVER : J-126 FEED DRIVE WORM GEAR J-§98 10-32x 1/4 L#G!és?oc?(S(Eeipgclggv%'NDQUIST)
FEED REVERSE TRIP PLUNGER J-127 FEED DRIVE WORM GEAR SHAFT » J-299  #9 WOODRUFF KEY
REVERSE TRIP BALL LEVER SCREW J-128 FEED ENGAGE PIN J-300 5/8 - 18 HEX JAM NUT
FEED TRIP LEVER J-129 WORM GEAR CRADLE THROW-OUT J-301 ND #99503 DOUBLE B
FEED TRIP PLUNGER J-130 SHIFT SLEEVE J-303 B-6§TOR3;?INGTON NsufénlfLEEggX;?N%BEc ’
HANDWHEEL HANDLE J-131 MOTOR LOCKNUT J-304 3/8- 24 HEX JAM NUT
TRIP PLUNGER BUSHING ' J-132 MOTOR LOCKNUT HANDLE J-305 A-672-4 OILITE BEARING
TRIP PLUNGER J-133  MOTOR MOUNTING STUDS ; J-306  3/32x 5/16 LG. PIN
FEED TRIP PLUNGER BUSHING J-134 MOTOR MOUNTING STUD WASHERS J-307 BOSTON WORM #HLVH
CAM ROD SLEEVE ASSEMBLY J-135 CLUSTER GEAR KEY ] J-308  .110 DIA. x 7/16 LG. PIN
LOCK HANDLE J-136  WORM CRADLE BUSHING | 1-309  3/32x 3/4 LG. ROLL PIN
CAM ROD J-137 CLUSTER GEAR KEY ! J-310  3/16 STEEL BALL
TRIP HANDLE J-139-S COLLET ALIGNING SCREW * J-311  COMPRESSION SPRING
L OCKNUT BINDING PLUG FOR J-100 to J-1199 ONLY J-140  WORM GEAR | J-312 1/4 -20 x 5/16 LG. SET SCREW
OVERLOAD CLUTCH LEVER SPRING PLUNGER J-141  NUT | J-315  #10-24 x 3/8 LG. K.P. SET SCREW
INDICATOR ROD SCREW J-142  KEY i 1316 5/16 x 7/8 LG. DOWEL PIN
OVERLOAD CLUTCH WASHER J-143  1/4 20 x 3/8 SOCKET SET SCREW : J-318  3/8 LOCKWASi-IER
INDICATOR ROD J-144  GEAR J-319 5108 - 62 WALDES SNAP RING
CLUTCH RING J-145 FEED SHIFT ROD J-321 SAFETY CLUTCH SPRING
PINION SHAFT HUB J-146 FEED REVERSE BEVEL PINION J-322 MICROMETER SCALE
OVERLOAD CLUTCH SLEEVE J-147 CLUSTER GEAR SHAFT UPPER BEARING J-323  6-32x 1/4 LG. RD. HD. SCREW
PINION SHAFT HUB HANDLE J-148  PINION SHAFT HUB SCREW 1-324 FEED REVERSE BEVEL GEAR
OVERLOAD CLUTCH SLEEVE KEY J-149 DRAWBAR WASHER J-326  BILLING #1166 WRENCH
OVERLOAD CLUTCH J-150 OUTSIDE CLOCKSPRING PIN J-327 STEEL PINION
OVERLOAD CLUTCH RING J-151  TRIP LEVER PIN J-328  CLOCK SPRING 1°* x .020"" x 42"
OVERLOAD CLUTCH WORM GEAR J-152 BACKGEAR SHIFT BUSHING 3329 TIMING BELTS 1-1/4” WIDE
PINION SHAFT WORM GEAR SPACER J-153 BACKGEAR SHIFT CRANK J-330 COMPRESSION SPRING
OVERLOAD CLUTCH LOCKNUT J-154  CLUTCH RING PIN J-331 5108 - 37 KOHINOOR SNAP RING
Sg:tt E:::gﬁ 2:2'5; BUSHING “265 ::/[EZEDTP;I‘;\?ELFISE KNOB STUD . J-333  BLACK PLASTIC BALL HANDLES 13/8 DIM. SAME AS M-54
QUILL PINION J-157 QUILL MICRO STOP NUT jggg ié’é’piﬁ ll_'g'cgv?XsEHLEle
QUILL LOCK SLEEVE J-159 KEY FOR #30 STD TAPER SPINDLE J-336  SNAP RING 5100-25
QUILL LOCK SLEEVE J-166 SPINDLE (SERIAL J-1200 AND UP) J-338 #2002 GITS OIL CUP
QUILL LOCK BOLT J-167 QUILL (SERIAL J-1200 AND UP) 1339 SPINDLE SPEED PLATE
VERTICAL TEE BOLT J-169  SPINDLE DIRT SHIELD J-340 OPERATING INSTRUCTION PLATE
VERTICAL TEE BOLT WASHER J-170 BEARING SPACER - LARGE FROM J-1750 " 1345 10 - 32 x 3/8 SOCKET SET SCREWS
SPLINED GEAR HUB j—m ESQEQLTSCSEPACER - SMALL J-348  FAFNIR MM 207 WI-CR-DB. SPEC. E5227. START AT J-1200
Sg&lbfggﬁfféem : J:};g LEEVE FROM SER. J-1750 1349 FAFNIR M206 K SPEC. E 6578 OR NORMA HOFFMAN 206 S-685 A START AT SER. #J-1750
SPINDLE PULLEY HUB J.188 FEED WORM SHAFT STARTED WITH SER. NO. 5500 jgg? ;7116 .2?sM3§§K[TTLf§§E§§§¥w
Z:JLLELRE¥UCBOELLAR j:gg \}I/Azs;'lEaRSPECIAL HEX NUT OPTIONAL EQUIP. 1352 178 x 3/4 LG. DOWEL PINS
OIL PLUG J-193 PLUG FOR 5/8 HOLE ’ j_ggg ]B/UZS:!-”_N?:S STD. HEX NUT
SPINDLE PULLEY KEY J-250 1/4-20 1/2 LG. SOCKET SET SCREW KP J-356  3/8 - 24 FLOPLOC STOP & LOCKNUT
UPPER BEARING SPACER (LARGE) J-251 5/16- 18 x 5/16 SOCKET SET SCREW ’ J-358  6-32 x 1/4 SOCKET SET SCREW K.P. STARTED WITH SER. #J-8300
UPPER BEARING SPACER (SMALL) J-252 5/16 - 18 x 5/8 LG. SOCKET CAP SCREWS | 1359 17420 JAM - NUT -P. .
BEARING SLEEVE LOCKNUT J-253  KOHINOOR #5000 - 315 SNAP RING | J-362 5/16- 18 JAMNUT
UPPER BEARING LOCKNUT J-254  3/16 x 1/2 LG. DOWEL PINS 1’ J-363  5/16 EXTERNAL LOCK WASHER

J-255  #10-24 x 3/8 LG. R. HEAD SCREW

CAM RING n
SPINDLE CLUTCH LEVER 1-256  COMPRESSION SPRING ; -365 174 x 374 ROLL PINS

SPRING  oCKET SET Ws 1-366 NAME PLATE
SPINDLE CLUTCH CAM RING PIN jggg 3/:365L1T8 x 1/2 LG. K.P. SOCKET SET SCRE 1368 OIL STRAINER FOR QUILL BRG.
BRAKE BLOCK - . 1-839  SWITCH BRACKET
BRAKE RING SCREW 1-259  #6 - 32 x 3/8 LG. FLAT HEAD SCREWS | W72  WASHER

BRAKE LOCK STUD J-260 3/16 x 3/4 LG. DOWEL PIN
CLOCKSPRING STUD J-261 1/8 x7/8 LG. ROLL PIN

|
|
-19-



275 SCREW
29 PLUG

333
260 nes Ig
S 1] 7R L v sean
e SASSESS AR e 310 BaLL
2oy R T
*éu‘§n~ 7= N
154 Y /ii % » M3
N & N
 NF I
) : .l \
’!4//1\,,?\\\‘/“ 3
o RS = ==
10 = S) 94
M72
355
4REQD
1
/- \ L ’ 2\
1
/ \
284 85 82 32 13
P 84 \83 a9/ 74
— 7
- N5 | 38
r:@] 0) Q — h 293 — &
,(_ ) 258 87 ih 256 ] .
o J T 77 <
5 i N
u N (RS ‘ 134
il 300 :
77N !
\ 3 il 59 7 257 Wi !
301 334 O
327 GEAR 254 '53’52 295 78\ | 79329\ e 299 PAIIE I VPSP III SIS IS
122 KEY B
255 SCR 129 2240, \ '
123 WASH - il , 2 -
356 e . \ W17 4 ona 73 v ‘ Na20 (BELT)
324 GEAR o o T 4 Y LN 255 o5,
KEY = .
122 KE 5 292 —bF Y} - : 96
N > sl iz (/0 216 (9| | 3
145 /54 0 0 253 |||!
26l 264 F 0 35 N—- ~72 it 301
104 17 272 = N ; 70 12
o8 - - 273 BT
284 a 106 40 al 348 E . 71 L —140 WORM
/ 108 BUSH od 39" "] 142 KEY
35 RING , I 36 . \ SR 289
146 GEAR | 283 N S
107 KEY p ' ES NINT NP 71— 176
T 43 HE NIV N
SN 218 & NN N
156 265 280 H N . |
336 a6 37 § 2R —
47 o R4 N N N /
28 T @ 38 NIR - /&167
3 T / g
266 IS7 N :’353 Lm0
49 I M5 319 : :F \ — | —
18 190 / 43 \ 144 GEAR
312 SCR 2 g
3il SPR 284 M52 %'ﬁ ; )
310 BALL SCALE OF THIS DWG. IN INCHES
Il WASH 110 GEAR 121 KEY 275 75
306 PIN 305 BUSH 352 PIN a1 ; [
151 a2 139 o 1 2 3 4 5 ¢
66 169

Drawing 8 T HP MILLING ATTACHMENT

- 20 -



PART LIST — THE BRIDGEPORT TURRET MILLING MACHINE

H-2 ELEVATING SCREW HOUSING

H-3 ELEVATING SCREW NUT

H-4 3/8- 16 x 1 HOLLOW HEAD CAP SCREW (2 REQUIRED)
H-5 1/4 — 20x 3/4 HOLLOW HEAD CAP SCREW (3 REQUIRED)
H-6 DOOR

H-7 DOORKNOB

H-8 DOOR LOCKING CAM

H-9 1/4 - 20 x 1/4 SET SCREW

H-10 17/32x 1 SPACER

H-11  3/16 x 1-1/2 HINGE PIN (2 REQUIRED)

H-12 WOODEN SHELF (2 HALVES)

H-28 HANDLE

H-50 KNEE (9”)

H-263 KNEE (12"")

H-51 ELEVATING SCREW

H-52 NO. 3606 — J GREASE-SEALED BALL BEARING

H-53 BEARING RETAINER RING

H-54 1/4 x 20 x 1/2 HOLLOW HEAD CAP SCREW (3 REQUIRED)
H-56 3/16 x 3/16 x 7/8 KEY

H-57 33/64 x 1 x 0.100 WASHER

H-58 1/2 — 20 JAM NUT (2 REQUIRED)

H-59 BEVEL GEAR

H-60 BEVEL PINION

H-61 NO. 7 WOODRUFF KEY

H-62 NO. 77020 GREASE-SEALED BALL BEARINGS (3 REQUIRED)
H-63 GEAR SHAFT FOR 9'' KNEE

H-265 GEAR SHAFT FOR 12°" KNEE

H-64 BEARING CUP

H-65 BEARING RETAINER RING (3 REQUIRED)

H-66 1/4 — 20 x 1/2 HOLLOW HEAD CAP SCREW (9 REQUIRED)
H-67 DIAL WITH 100 GRADUATIONS

H-68 DIAL HOLDER

H-69 DIAL LOCK NUT (4 REQUIRED)

H-70  GEARSHAFT CLUTCH INSERT

H-71 ELEVATING CRANK

H-75 CROSS FEED SCREW FOR 9'’ KNEE

H-267 CROSS FEED SCREW FOR 12"’ KNEE

H-76 NO. XF-12 GREASE-SEALED BALL BEARINGS (2 PAIRS REQUIRED)
H-77 CROSS FEED BEARING BRACKET

H-78  DIAL WITH 200 GRADUATIONS (3 REQUIRED)

H-79 DIAL HOLDER (3 REQUIRED)

H-80 BALL CRANK HANDLE (3 REQUIRED)

H-81 1/2 — 20 JAM NUT (3 REQUIRED)

H-82 3/8 — 16 x 1 HOLLOW HEAD CAP SCREW (4 REQUIRED)
H-83 CHIP GUARD

H-84 STOP SCREW

H-86 3/8 — 16 HEXAGON NUT

H-87 KNEE COLUMN GIB FOR 9" KNEE

H-264 KNEE COLUMN GIB FOR 12’ KNEE

H-88 GIB SCREW (3 REQUIRED)

H-89 KNEE LOCKING PLUNGER

H-90 KNEE LOCKING CAMSHAFT

H-91 5/16 — 18 x 5/16 DOG POINT SET SCREW

H-92 5/16 — 18 x 5/16 SET SCREW

H-93 CAM SHAFT HUB

H-94 CAM SHAFT HANDLE

H-95 NO.1x 1”” TAPER PIN

H-96 LEFT HAND KNEE-COLUMN WIPER HOLDER

H-97 RIGHT HAND KNEE-COLUMN WIPER HOLDER

H-98 1/4 — 20 x 1 HOLLOW HEAD CAP SCREW (2 REQUIRED)
H-99 FELT WIPER (2 REQUIRED)

H-100 MO. 1610 ALEMITE FITTING (4 REQUIRED)

- 2] -

H-103
H-104
H-105
H-106
H-107
H-108
H-109
H-110
H-111
H-112
H-113
H-114
H-115
H-117
H-118
H-119
H-120
H-121
H-122
H-123
H-124
H-125
H-126
H-127
H-128
H-129
H-130
H-131
H-132
H-133
H-134
H-135
H-136
H-140
H-141
H-146
H-223
H-224
H-225
H-226
H-227
H-228
H-229
H-230
H-231
H-232
H-233
H-234
H-235
H-236
H-237
H-238
H-239
H-240
H-243
H-254
H-256
M-72
H-268
H-269
H-270
H-271

STOP SCREW

KEY PIN

SADDLE

CROSS FEED NUT

3/16 x 3/16 x 2-1/2 KEY (2 REQUIRED)

CROSS FEED NUT RETAINING SCREW (2 REQUIRED)
NO. 8 — 32 x 3/8 WASHER HEAD SCREW (2 REQUIRED)
FEED NUT BRACKET

HOLLOW HEAD CAP SCREW (12 REQUIRED)
LONGITUDINAL FEED NUT

LONGITUDINAL FEED SCREW

TABLE

LEFT BEARING .BRACKET

3/16 x 1 DOWEL PINS (6 REQUIRED)

RIGHT BEARING BRACKET

SADDLE-TABLE GIB

TABLE LOCK PLUNGER

TABLE LOCK BOLT

TABLE LOCK BOLT HANDLE (2 REQUIRED)

TABLE STOP BRACKET

3/8 — 16 x 1/2 HOLLOW HEAD CAP SCREW (2 REQUIRED)
TABLE STOP PIECE (2 REQUIRED)

STOP PIECE T-BOLT (2 REQUIRED)

WASHER (2 REQUIRED)

3/8 — 16 HEXAGON NUT (2 REQUIRED)
SADDLE-KNEE WIPER PLATE (2 REQUIRED)

FELT WIPER (4 REQUIRED)

SADDLE-KNEE GIB

SADDLE LOCK PLUNGER

SADDLE LOCK BOLT

NO. 1611 ALEMITE FITTING (2 REQUIRED)

5/16 — 18 x 5/16 SET SCREW

NO. 10 ~ 32 x 1/2 OVAL HEAD SCREW (6 REQUIRED)
1-1/4 OPEN END AND 1-1/16 BOX END WRENCH
GREASE GUN

PLUG

TURRET

RAM

RAM ADAPTER

VERTICAL ADJUSTING WORM
VERTICAL ADJUSTING WORM SHAFT
ADAPTER PIVOT STUD
ADAPTER PIVOT STUD LOCKNUT
RAM LOCK STUD

RAM PINION

WORM THRUST WASHER

RAM CLAMP

RAM CLAMP BAR

WORM KEY

ANGLE PLATE

RAM PINION HANDLE

RAM PINION SCREW

RAM CLAMP

ADAPTER LOCKING BOLT (2 REQUIRED)
3/8 x 16 BALL

TURRET

SPIDER

WASHER

} CHIP GUARD COVER PLATES FOR 12"’ KNEE

TURRET CLAMP BOLTS
COLUMN




Al N TT—H 223
7/, S Wz A gt
/ sl Y AR ||
/m, - 2 L
/.\ j
(—
@ S Z N
7
i@
A
Hile
H256
7
H107 HI08
?l Hi25 HI28
uiog HIIO HI09 / /
H103 Hi26 H!27/ il
‘ lom M d S
HINl | i : Tl HIID HIl8
H269 Q : ’ ' .
H268 B N
ZZZ/ 0000 11108 _
H86 ‘
faniio H103 H58 -
Hse) | 1D /H59\
iz e . 106 Hi2|
\
N H54
146 Mgl —hoy
; HI22
HET
H60 el  HGE3 i e
o N [ 69
| Vi H265 nee~ o/ &9/
R / Soa

)

N ”\'\\

PART LIST
9" and 12" TURRET MILLING MACHINE




F-23 153 TOOTH PINION WITH SHAFT
. F-24 70 TOOTH GEAR
:J,%% m%g F-25 40 TOOTH GEAR WITH HUB
el F-26 GEAR SHIFTING FORK
- = - F-27 IDLER STUD
F-28 NEEDLE BEARING

_—F-87 / -

P / 5l
F-29 27 TOOTH IDLER GEAR
F-30 GEAR SHIFTING SLEEVE

,//FA—% ; }
’ i : i, f F-31 GEAR SHIFTING HANDLE
I = 4} e F-32 SHIFTING SLEEVE CAP

fo

F-33 OILER

F-34 REVERSING HANDLE

F-35 PIVOT SCREW

F-36 REVERSING STOP ROD FORK
F-37 REVERSING STOP ROD

F-38 BALL HANDLE

F-39 REVERSING SLIDE

F-40 LOCK PIN

F-41 SPRING 1/4X3/4

F-42 THRUST WASHER

F-43 LOCK PIN

F-44 SPRING

F-45 PiN

F-46 SPEED CHANGE KNOB

F-47 SPEED CHANGE CRANK

F-48 DOOR

F-49 PIN

F-50 BALL

F-51 HEX. JAM NUT

F-52 SET SCREW

F-53 SWITCH

F-54 NO. 7 WOODRUFF KEY

F-55 MITER GEAR W!TH CLUTCH FACE
F-56 MOLDED BRONZE BEARING
F-57 CLUTCH

F58 GEAR SLEEVE

F-59 COTTER (SHEAR) PIN

F-60 GREASE-SEALED BALL BEARING
F-61 GEAR SLEEVE NUT

F-62 SPLIT WASHER

F-63 DIAL HOLDER

F-64 WORM

F-65 OIL CUP

F-66 CORD SET

F-67 KEY

F-68 STOP ROD CLAMP

F-69 STOP ROD COLLAR

F-70 SHIFTING FORK HOLD-DOWN
F-71 SLEEVE GUIDE PIN

F-72 SAFETY RELEASE INSERT
F-73 NAMEPL ATE

F-74 SPRING

F-75 STOP ROD FORK PIN

F-76 1/4-20 X3/4 SOCKET HD. CAP SCW.
F-77 MOLDED BRONZE BEARING

ToP VIEW
COVER REMOVED

F-43
F-44
——F-45
o F-38
F-1 —
F-25—]
F-26—
F-24—

|
~

F-96 -1

m

QO

w
\

F-23—

e A

%’ % F-78 FEED SCREW
2 (93 = F-79 BRASS PLUG 3/16x1/16
<<<<<<<<<<<< 1575 ] = F-80 RD. HD. SCREW
+ 5178 F-81 NO.10-24X1/2 RD. HD. SCREW
15153 |- F-82 PIN 1/4x1/16
R pERN F-83 N0.OO X1 TAPER PIN
= 7“ F-1 HOUSING F-84 TAPER PIN
313%™ F-2 MOTOR: 1/8 H.P.,1723 R.P.M. F-85 COTTER PIN
S 50 | e F-3 BRACKET F-86 5/16-18x13 /4 SOCKET HD. CAP SCW.
16 {206 F-4 COVER PLATE F-87 5/16-18¥2 SOCKET HD. CAP SCW.
PART LIST L|H J F-5 REVERSING FORK F-88 PIN 5/16X1
WIFEED IN (f F-6 MITER GEAR F-89 NO.10-24x1/2 SOCKET HD. CAP SCW.
POWER FEED ATTACHMENT INCHES F7g SEAR SHAFT F91 MO,
PER F-8 NEEDLE BEARING F-9 1 NO. 10-24X1/4 SET SCREW
L MINUTE F-9 BEARING INNER RACE F-92 KEY
£-73-] F-10 18 TOOTH GEAR WITH HUB F-93 KEY
FEED BOX F-11 22 TOOTH GEAR F-94 KEY
ERIAL NO F-12 29 TOOTH GEAR F-95 KEY
— F-13 38 TOOTH GEAR F-96 KEY
o F-14 48 TOOTH GEAR F-97 LOCWASHER
;}2 BB SEAR :-33 glAYL LOCK NUT
. -16 FIBER WASHER -
NOTE: GIVE SERIAL NUMBER F-17 18 TOOTH SLEEVE GEAR H-78 DIAL
WHEN ORDERING PARTS F-18 WORM GEAR H-80 BALL CRANK HANDLE
F 30 oRUsT BEARING 2 Taace 2Tor Prece
F-20 S.A.E. NO. 2 -
F-21 HEX. ']:A,\:‘NUTOO BALL BEARING ;4‘122_? STOP PIECE T-BOLT
F-22 , - WASHER
BEARING COVER H-128 3/8-16 HEXAGON NUT

Drawing 10



PART LIST
MASTER MILLING ATTACHMENT

M1 QUILL HOUSING
BELT HOUSING, SINGLE BELT DRIVE, 60
BELT HOUSING, DOUBLE BELT DRIVE 60
BELT HOUSING, SINGLE BELT DRIVE, 25
BELT HOUSING, DOUBLE BELT DRIVE, 25
M3 QUILL

SPINDLE, SINGLE BELT NO.2 MORSE TAPER
SPINDLE, SINGLE BELT, NO.7 B&S TAPER
SPINDLE, SINGLE BELT, NO.B3 TAPER

SPINDLE, DOUBLE BELT, NO7 B&S TAPER
SPINDLE, DOUBLE BELT, NO.B3 TAPER
M5  NOSEPIECE

M6  OIL SLINGER

M7  S.A.E. NO. 205 BALL BEARING, 4 REQ’ D.
M8 0.750 INSIDE BEARING SPACER

MS  0.750 OUTSIDE BEARING SPACER

LONG SPACER

1 0.375 INSIDE BEARING SPACER

2 0.375 OUTSIDE BEARING SPACER

3 NO. W-O5BEARING LOCK WASHER

4 NO. N-05 BEARING LOCK NUT

5 NO. W-06 BEARING LOCK WASHER

6 NO.N--06 BEARING LOCK NUT

7A SPINDLE PULLEY HUB, SINGLE BELT DRIVE
7B SPINDLE PULLEY HUB, DOUBLE BELT DRIVE
M18A SPINDLE PULLEY, SINGLE BELT DRIVE
M18B SPINDLE PULLEY, DOUBLE BELT DRIVE
S.A.E. NO. 206 BALL BEARING, 2 REQ’ D
BEARING HOUSING

BEARING RETAINER RING

MICROMETER STOP

MICROMETER NUT

MICROMETER LOCK NUT

NOTE: ALWAYS GIVE SERIAL
NUMBER OF ATTACHMENT
WHEN ORDERING PARTS.
SPECIFY MAKE OF MOTOR FOR

ITEMS MARKED *

73
39

4

SPINDLE, DOUBLE BELT,NO.2 MORSE TAPER

42 s s

7

M25 MICROMETER SCREW

M26 DRAWBAR NUT (LEFT HAND THREAD)
M27A DRAWBAR, DOUBLE BELT,NO.7 ORNO.2 SPINDLE
M27B DRAWBAR, DOUBLE BELT,NO.B3 SPINDLE
M27C DRAWBAR, SINGLE BELT, NO.7 OR NO.2 SPINDLE
M27D DRAWBAR. SINGLE BELT, NO. B3 SPINDLE
'M28 DRAWBAR KNOB

M30 A MOTOR PULLEY, SINGLE BELT DRIVE
M30 B MOTOR PULLEY, DOUBLE BELT DRIVE
‘M31 MOTOR PULLEY HUB

QUILL FEED CLUTCH BOLT

QUILL FEED CLUTCH HUB

QUILL FEED PINION

QUILL FEED WORM WHEEL

FIBRE WASHER, 2 REQ'D

SPLIT BUSHING

M38 CLOCK SPRING

SPRING COVER

M40 QUILL FEED CLUTCH KNOB
MICROMETER SCALE

QUILL WORM FEED HAND WHEEL

QUILL WORM FEED HAND WHEEL HANDLE
QUILL WORM FEED HAND WHEEL HUB
QUILL FEED WORM HUB

QUILL FEED WORM

QUILL LOCK BOLT HANDLE

QUILL LOCK BOLT

QUILL LOCK SLEEVE DRILLED

QUILL LOCK SLEEVE, TAPPED
INDICATOR ROD CLAMP SCREW
INDICATOR ROD

RACK FEED HANDLE HUB

RACK FEED HANDLE

BRONZE WORM BUSHING

GITS NO. 2551 OIL CUP

PINION KEY

BRASS QUILL SKIRT

MOTOR DOME

MOTOR SWITCH

NO. 00X1/2 TAPFR PIN

M6 1

M62
M63

M64
M67
M68
M69
M70
M73
M74
M75
M76
M77
M78
M79
M80

Nemsin~ 11

TAPER PIN
STRAIGHT PIN
OUTSIDE SPRING PIN
T-BOLT, 4 REQ’D.
SET SCREW

CAP SCREW

HEX. HEAD SCREW

MOTOR MOUNTING RING STUD, 2 REQ’D.

3/8 X 16 HEX. NUT, 4 REQ’D.

3/8 X 1/8 X 3/4 CHAMFERED & HARDENED WASHER

SET SCREW

FLAT HEAD SCREW, 2 REQ’D.
FLAT HEAD SCREW, 3 REQ’D.
STEEL BALL

SPRING

SET SCREW

*M83 3

M84
M85
M86
M87
M88
M89
M90
M92
M97

H.P. MOTOR

PAPER GASKET
SET SCREW
V-BELT

STRAIGHT PIN
BRASS PLUG
PINION SPRING PIN
MOTOR CORD
STRAIGHT PIN
STRAIGHT PIN

M125 SNAP RING

SPECIFY SPINDLE TAPER
WHEN ORDERING COLLETS

NO. 7 BROWN & SHARPE
NO. 2 MORSE
BRIDGEPORT B3



FA~—~
Eed———

E66

EB3

T_‘i:\'.\\\
g

T

<I

<

Y

0
0
1)

PART LIST
SHAPING ATTACHMENT

s

;.(, 7

e

EI3

EI9

El7
€l

7]
K
A1

H88

El
EI2
E89

E27

E78 EG7

E79 Eel

_ 25 _

Drawing 12



PART LIST -- THE BRIDGEPORT SHAPING ATTACHMENT

E-1  RAM HOUSING E-53  KEY
E-2  GEAR HOUSING E-54  3/16 x 3/8 PIN
E-3 GEAR HOUSING COVER E-55 KEY

E-56 KEY

E-4* MOTOR PULLEY

E-5 WORM SHAFT PULLEY

E-6 STROKE ADJUSTMENT DIAL

E-7 -RAM COVER

E-8 GiB

E-9 WORM AND SHAFT

E-10* BELT HOUSING

E-12 CLAPPER SPRING

E-13 CRANK AND SHAFT

E-14 CRANKPIN BLOCK

E-15 RAM

E-16 STROKE ADJUSTMENT PLATE

E-17 CONNECTING ROD

E-18 CRANK BEARING COVER

E-19 RACK

E-20 CRANKPIN BLOCK HOLD-DOWN-2 REQUIRED
E-21 WORM GEAR

E-22 RAM CRANKPIN

E-23 MOTOR MOUNTING RING STUD - 2 REQUIRED
E-24 WORM BEARING COVER

E-25 BEARING RETAINING WASHER

E-26 CLAPPER BOX

E-27 CLAPPER

E-28 CLAPPER BOX CLAMP SHOE - 2 REQUIRED

E-57 FELT PLUG

E-58 1/8 x 1-1/4 PIN ~ 2 REQUIRED

E-59 KEY

E-60 3/16 x 3/16 x 1-3/4 KEY

E-61 5/16 x 1-7/8 PIN

E-62 DIAL SPRING

E-63  WASHER

E-64 7/16 — 20 ACORN NUT

E-66 BELT COVER CLIP

E-67 5/16 — 18 x 1/2 SET SCREW

E-68 5/16 — 18 x 2-3/4 CAP SCREW

E-70 1/4 — 20 x 3/4 CAP SCREW — 3 REQUIRED

E-71 NO. 8-32 x 3/8 WASHER HEAD SCREW — 2 REQUIRED
E-72  NO. 10-24 x 3/8 FLAT HEAD SCREW — 10 REQUIRED
E-73  NO. 8-32 x 3/8 ROUND HEAD SCREW -3 REQUIRED
E-74 1/4 — 20 x 1/2 CAP SCREW — 3 REQUIRED

E-75  NO. 5-40 x 1/4 ROUND HEAD SCREW - 4 REQUIRED
E-76 NO. 10-24 x 3/8 CAP SCREW — 3 REQUIRED

E-77 1/4 — 20 x 1/2 CAP SCREW — 6 REQUIRED

E-78 5/16 — 18 x 5/8 SET SCREW

E-79 5/16 — 18 x 5/8 SET SCREW

E-80 5/16 — 18 x 5/16 SET SCREW — 2 REQUIRED

E-81 NO. 8-32 x 3/8 ROUND HEAD SCREW

E-82 NO. 5-40 x 1/4 FLAT HEAD SCREW - 2 REQUIRED

- *
Eiz \?IIEPLETR PLATE E-83  NO. 8-32 x 3/8 WASHER HEAD SCREW
.31 WIPER_FELT E-84 5/16 — 18 x 5/8 SET SCREW
E-32 NO. 5205 BEARING E-85 OVERARM MARKER
E-88 1/8 PIPE PLUG, DRILLED AND TAPPED

E-33 NO. R330 BEARING
E-34 NO. 204 BEARING — 1 PAIR

E-89  NO. 10-24 x 1/4 SET SCREW
E-90 1/4 — 20 x 1/2 ELAT HEAD SCREW — 4 REQUIRED

E-35 RAM CRANKPIN LOCKSCREW
CKSCR E-91 1/4 — 20 x 1/4 SET SCREW
E-36  NO. B-1212X BEARING
E-37 NO. 15-1312 INNER RACE E-92  BRASSPLUG
E-93  5/16 — 18 x 3/4 SET SCREW

E- 0. GB-1612X B
Egg :o 15-8]162]§>sc EISE'ENRGRACE E-94  ROTATION NAMEPLATE

: ' E-203 STANDARD NAMEPLATE
E-40  NO. GB-1212X BEARING
N T M-73  T-BOLT NUT — 4 REQUIRED
E-42 NO. W-05 LOCKWASHER o :zgi ey REP
E-43  NO. N-04 LOCKNUT 8"7 ;JTOLR M'O“ Rfl%%'ifﬁG
E-44 NO. W-04 LOCKWASHER -5 M UN

Q21 MOTOR MOUNTING RING STUD NUT — 2 REQUIRED

E-45  31/4x41/4x1/2 OILSEAL NTING RING STUD WASHER — 2 REQUIRED
E-46 7/8 x 1-1/2 x 3/8 OILSEAL Q22 MOTOR MOUNTIN -
H-88 GIB SCREW

E-47 3/4x1-1/2x 5/16 OILSEAL

E-48 AIR VENT COVER
E-49 OIL CUP * GIVE MOTOR SPECIFICATIONS INCLUDING MAKE OF
MOTOR WHEN ORDERING THESE PARTS. ALWAYS

E-50* MOTOR
E-51* SWITCH GIVE SERIAL NUMBER OF ATTACHMENT.

E-52 LOCKING BOLT AND GEAR
E-52B LOCKING BOLT COLLAR



i
2

140RPM MOTOR

HP

M T A

M-3)

N-05 ™14

W-0S m-13
-205 BRG.

M7
205 BRG. M-7

~T 45

M-85

4-20%% SCR

PART LIST
CHERRYING ATTACHMENT

_ 27 -

o~
o~

Te T7

Il

| TR =
PRI I

Ti7
ASHER —— ]

T 23 ¥ sTarw

Drawing 13



M2 A
M4 D
M4 E
M5
M6
M7
M8
M9
M10
MI11
M12
M13
M14
M15
M16
M17A
M18A
M19
M20
M21
M2 6
M27A
M28
M29
M30A
M31
M47
M4 8
M49
M50
M56
M60
M64
M6 5
Mé69
M7 0
M71
M7 2
M83
M8 4
M85
M86

CHERRYING ATTACHMENT PARTS LIST

Belt Housing, single belt drive, 60 cycle
Spindle, Double belt, #2 Morse Taper
Spindle, Double belt, #7 B&S Taper
Nosepiece

Oil Slinger

SAE # 205 Ball Bearing (4 Req’d)
0.750 Inside Bearing Spacer

0.750 Outside Bearing Spacer

Long Spacer

0.375 Inside Bearing Spacer

0.375 Outside Bearing Spacer

No. W-05 Bearing L ock Washer

No. N-05 Bearing Lock Nut

No. W-06 Bearing Lock Washer

No. N-06 Bearing Lock Nut

Spindle Pulley Hub, Single Belt Drive
Spindle Pulley, Single Belt Drive

SAE #206 Ball Bearings (2 Req’d)

Be aring Housing

Bearing Retainer Ring

Drawbar Nut (Left Hand Thread)
Drawbar, double drive, #7 or #2 spindle
Drawbar K nob

Motor Mounting Ring

Motor pulley, single bzlt drive with Hub Part M31
Motor Pulley Hub

Quill Lock Bolt Handle

Quill Lock Bolt

Quill Lock Sleeve, Drilled

Quill Lock Sleeve, Tapped

Gits No. 2551 Oil Cup

Motor Switch 9441 H31D Cutler Hammer
T Bolts (4 Req’'d)

1/4 x 20 x 1-3/4 lg. Cap Screw (6 Req'd)
1/2 x 13 x 3-1/4 Hex. Head Screw
Motor Mounting Ring Stud (2 Req'd)

1/2 x 20 Hex. Nut (2 Req'd)

1/2 x 1/8 x 1 Chamfered & Hardened Washer
1/2 HP Motor

Paper Gasket

1/4 x 20 x 1/4 Set Screw

Gilmer 5607 Belt F.H.P.

M0
T1

T2

T3

T4

T5

T6

T7

T8

T9

T10
T11
T12
T13
T14
T15
T16
T17
T18
T19
T20
T21
T22
T23
T24
T25
T26
T27
T28
T29
T30
T31
T32
T33
T34
T35
T36
T37
T38
T39
T40
T41
T45

Motor Cord

Quill Housing

Quill Housing Saddle
Gear Housing

Drum Gear

Gib (2 Req’d)

Gib Screw (2 Req’d)
Gib Screw Washer (2 Req’d)
Cherry

Pivot Stud

Torr. Brg. GB-98
Drum Gear Plate
Pivot Offset Block

L ead Screw

Lead Screw Locknut
Lead Screw Washer
|_ead Screw Dial

Lead Screw Spacer

- Allen Wrench Stud

Wrench Knob

10 - 32 x 1/2 Ig. Flat Head Screw
Zero Block

Handwhzel Handle
3/8°" Star Washer

Hand Wheel

Hand Wheel Dog

Hand Whee! Gear Clutch
Hand W heel Pinion

Idler Gear

|dler Gear Post

Lead Screw Zero Pin
Scale (Purchased)

Stop Dog (2 Re q’d)

T Bolt (3 Req'd)

T Bolt Washer (3 Req’d)
Dial Binder Plug

Fork Adapter (See Misc. Price List)
Finger Ratchet Spring
Feed Ratchet Dog
Ratchet Stud

Ratchet Dog Tee Bolt
Adapter Tee Bolt

Quill



PR RRRRRY
0SS IRIERN
RRRRRRRRRS]

ERIDGEPORT MACHINES, Inc. ©
BRI0G#PORT, CONN.

—~ -
“Seriae NumseRr (e

ke .
I e

| (S KEYWAY
4 e s -
\ Y 0949 ‘J

SE =2 N T R —

2F INPER F Ty

@/ BPripeePoRT R-6 QQI_LE

v

SPINDLE HOUSING
SPINDLE, SINGLE BELT DRIVE
SPINDLE, DOUBLE BELT DRIVE

i
@3>

ot

o
O
o
c
]
m
%]
h
>
(e}
o

RO

CaPACITY & TO ZF

2 K

6 3/4 SET SCREW

. 10-24 X 5/8 CAP SCREW 6 REQ’D
L E OILER 4 REQ’D

1/4-32 KEY SCREW

NO. 603 1/4 BALL BEARING
DRAWBAR, SINGLE BELT DRIVE
DRAWBAR, DOUBLE BELT DRIVE

DRAW BAR KNOB

INDICATOR ROD

WZOI—=ZZTW ;"
PONNTOOM>
z
>0
P~

DNORO

CINNNNNININN = = s 2O O D UTD WW —

NOUIUIBRWN =-OONOUIO

i
[
>

VVIIVVIVIIDIITVIVVIVAY VU0

o>
@
m
—
-
T
o
c
«
z
@
o
o
c
@
-
m
@
m
r
-

NeO

ado

b
oo
w
m
-
-
T
o
c
w
z
@
o
o
c
@
I
m
@
m
r
-
I
a

INSIDE SPACER
OUTSIDE SPACER

NO. W-05 LOCK WASHER
NO. N-05 LOCK NUT
SPINDLE PULLEY, SINGLE
SPINDLE PULLEY, DOUBL

g

o> o>

TR

v
©EPDODBNNINNN NN DUINW WWN = = == — = NNNN
OCORW—LORWN—=OONUID ON =000 HWN —

T
=z
—o

—“ug
z
1)
T
o
ad
%n
=
o
c
°

.
Jiuez
NCES
1 O
N A

x

PART LIST
MODEL “R’* MILLING ATTACHMENT

D
CAP SCREW 3 REQ’D
SET SCREW 4 REQ’D
4 HEX HEAD SCREW
NG RING STUD 2 REQ’D
D. NUT 2 REQ’D
ENEQD CHAMFERED WASHER
EQ’
RDENED, CHAMFERED WASHER

SCRE
HARDENED, CHAMFERED WASHER

e
NN
ST
o
25N
@woo-

ANINT T b
wwom
z

[N
[

- >N

O"O

moomo

x xC
>

z

o

Drawing 14

0
»&
B

v
>
5>
Npw

NS
NN

v
o>
a
o

OO == NIWW et T s
>N
<UNN=®®ONN

o

|

F.H.P. V-BELT

N 3T
©o

z °
o ZT®P=®

Z-G

TZTTTTTTIZTITIZIIZIIZITIIZIZIZZIZIZIZI IZZIZX

)

Z
o
=t
o
P
(2]
o
kY
o
m
-



&
N_
1
J]

-

T ‘OIL TWACE DALY, GAEASE. MOTOR TWICE YERRLY.
| T —

PART LIST
MODEL “‘C'' MILLING ATTACHMENT

C-28

SERIAL NUMBER:

C23)

S o

C18,

NoTe: KNURLED TYPE & DRAw
KNURLED KNOB TYPE DRAWBA
cOMPLETE DRAWBAR ASSEMB
AND M28) WiLL BE REPLACED

Knoe DrAWBAR ASSEMBLY.

Drawing 15

B
MmopEL . Cle

< Amaeomse 5%

UBUEEUEOOR
WoOONOUDWN—=©®OIU

zznnnnnnnnqqnnonnnnnnnno
NOWWNNNNNNNN === =ONOORON -

M-11
M-12
M-13
M-14
M-26

SPINDLE HOUSING M-28 DRAWBAR KNOB
BELT HOUSING M-51

SPINDLE PULLEY M-52 INDICATOR ROD
MOTOR PULLEY M-60 MOTOR SWITCH

MOTOR MOUNTING RING M-73

SPINDLE STAND M-74

QUILL NOSE CAP M-81 1/2 X 1/8 X 7/8 WASHER
SPINDLE BEARING SPACER R-22

DRAWBAR

T-BOLT 2 REQ’D

GITS #2002 OIL CUP, TUBING, WICK
MOTOR MOUNTING RING STUD 2 REQ’D
1/4-20 X 1/4 SET SCREW

BRASS PLUG

5/16 — 18 X 3/4 SET SCREW 2 REQ’D
1/8 SQUARE KEY

3/16 SQUARE KEY

1/2-13 X 23 HEX, HEAD SCREW
V-BELT

SWITCH MOUNTING BRACKET

KEY SCREW

NAME PLATE

OIL SLINGER

SAE NO. 205 B-4 BALL BEARINGS 4 REQ’'D
INNER SPACER 2 REQ’D

OUTER SPACER 2 REQ’D

NO. W-05 LOCK WASHER

NO. N-05 LOCK NUT

DRAWBAR NUT

BRIDGEPORT MACHINES, INC.

INDICATOR ROD CLAMP SCFk
3/8 — 16 HEX. NUT 4 REQ’D
3/8 X 1/8 X 3/4 WASHER4 REQ

BALL VALVE OILER 4 REQ’|

BRIDGEPORT, CONN., U.S.A.



OPTICAL MEASURING SYSTEM

Alignment of Scales.
Table Scale

1. Install scale holder (0-7) on scale holder bracket (0-21) using (2) washers (0-60) and (2) round head screws (0-41).
Snug up screws (0-41). ’

2. Loosen (4) screws (0-40) located in base of scope housing (0-2). Move scope unit (0-2) in or out to bring image in focus
on window of scope unit (0-2). Snug up (2) screws (0-40) (top left and lower right) in base of scope unit (0-2).

3. Crank table to read 5.000 inch in scope unit window. At this point lower or raise scale holder (0-7) by using adjustment
screw (0-48) to bring scale image into view of scope unit window so that the top of the short graduations lines are
parallel to top of catch fork.

(Note: Hllustration.)

500

FIG. 3

4. Follow same procedure at point 15 inch on scale image viewed in scope unit window. This adjustment is repeated until
scale graduations are parallel to catch fork. Re-adjust scope housing for sharpness and lock scope housing tight by
using (4) screws (0-40). Re-check scale image in scope unit window and make final adjustment on scale holder (0-7) if
necessary. Lock (2) screws (0-41) tight. Check tenth reading dial to scale graduations. (This reading will determine
proper focus of scope — i.e. scope must be adjusted in or out for proper focus.) Dial reading should be set at 99 and
catch fork lined central with a given line by moving the machine lead screw. See Fig. 3. Rotate dial to line below 0
line — catch fork should now fall centrally over adjacent line. If it doesnt, then the focus of the scope must be adjusted.

Note: This is most important as unit is only in focus when lines are in center of catch and fork as described above.

Cross Travel Scale

1. Crank saddle to front position.

2. Loosen (4) screws (0-40) located in base of scope unit (0-2). Position scope unit (0-2) so location of screws (0-40) are in
center of elongated slots. Snug up (2) screws (0-40) in scope unit.

Bring scale into focus by using adjusting nut (0-17). Align short graduations to top of catch fork.

4. Crank table to 9 or 12 point on scale. Bring scale to focus by adjusting nut (0-17) and set top of catch fork to top of
short graduations using adjusting set screw (0-48). Proceed to focus following same procedure in setting table scale

holder (0-7).

Note: Check 1" slide adjustment for parallelism. If top of catch fork does not run parallel to top of short graduations. It
is necessary fo loosen (4) cap screws (0-53) holding cross bracket-lens assembly (0-3) and make proper adjustment.

_3] -



OPTICAL PARTS DRAWING

0-101(9")
oo ) ow 0-102(12")




S . . % i

»

PART
NUMBER

0-1A
0-2A
0-3
0-4
0-5
0-6
0-7
0-8
0-9
0-10
0-11
0-12
0-13
0-14
0-15
0-16
0-17
0-18
0-20
0-21
0-22
0-23
0-24
0-25
0-26
0-27
0-28
0-29
0-30
0-31
0-32
0-33
0-34
0-35
0-36
0-37
0-38
0-39
0-40
0-41

0-42

0-43
0-44
0-45
0-46
0-47
0-48
0-49
0-50
0-51
0-52
0-53
0-54
0-55
0-56
0-57
0-58
0-59

OPTICAL PARTS LIST

AMOUNT

P L NN = NDNDDNDNDMDND =~ N et ot ot i =d N) = =

MNMMMMA#NM&&&-N&&N\)Cﬂmwh—l—l_a—a_.-_a_._-m_.

NAME

Lens Cover

Scope Housing

Cross Bracket

Table Bracket

Adj. Screw Bracket

9'* Cross Travel Bracket

Table Scale Bracket

9'* Cross Travel Scale Bracket
Cross Travel Dovetail Slide
Cross Travel Binder Bracket
Binding Bracket Plate

Table Binder Strip

Table Dovetail Slide

Table Binder Bracket

Binder Handle

Housing Adjusting Screw

Scale Adj. Nut

Binder Hub

Tee Slot Shoe

Table Scale Bracket

Straight Dovetail Gib

Gib Binding Plugs

Binding Strip Dogs

12" Cross Travel Bracket

12" Cross Travel Scale Bracket
Assembly Dwgs.

Transformer Box

Slide Lock Screw

Scale Holder Clamp

Cam Shaft (Not Shown)

Scale Dial Knob (Not Shown)
Dial Knob Shaft (Not Shown)
Dial Knob Washer (Not Shown)
Lamp Cover Gasket (Not Shown)
Lens Cover Gasket (Not Shown)
Dial Knob Shaft Diaphragm (Not Shown)
Scale Holder Cap (Replaces 0-19)
Scope Units Complete

8-32 x 1/2 Round Head Screws
10-32 x 1/2 Round Head Screws
Round Head Screws

1/4-20 x 3/8 Round Head Screws
.078** x 3/8 Roll Pins

1/8 x 1/4 Roll Pins

1/8 x 3/8 Roll Pins

5-40 x 1/8 Socket Set Screws
5-40 x 1/2 Socket Set Screws
6-40 x 3/8 Socket Set Screws
1/4-28 x 1/4 Socket Set Screws
10-32 x 3/4 Socket Cap Screws
1/4-20 x 1/2 Socket Cap Screws
1/4-20 x 3/4 Socket Cap Screws
5/16-18 x 5/8 Socket Cap Screws
5/16-18 x 1** Socket Cap Screws
3/8-16 x 3/4 Socket Cap Screws
3/8-16 x 1 Socket Cap Screws
#5100-31 Snap Ring

10-32 Hex Nut

0-60
0-61
0-62
0-63
0-64
0-65
0-66
0-67
0-68
0-69
0-70
0-71

0-72
0-73
0-74
0-75
0-76
0-77
0-78
0-79
0-80
0-81
0-82
0-83
0-84
0-85
0-86
0-87

0-88 #

0-89
0-90
0-91
0-92
0-93
0-94
0-98
0-99
0-100
0-101
0-102
0-103
0-104
OF-79
OF-80
OF-81
OF-82
OF-107
OF-108
OF-109

G-38

- 33 -

et e et et o NN et o D

M—I_A—INNMM—J—I

—_ NN = ==

NN NNDDODN

#6 Flat Washer

9'* Scale

12" Scale

20°’ Scale

Bycor Cord Seal (Specify Scale Length)
Scale Glass (Specify Scale Length)
Toggle Switch (117/110 Volt)

Signal Lamp Complete (117/110 Volt)

Signal Lamp Bulb GE NE 51H (117/110 Volt)

Rubber Cromet 3/8 |.D.

Cord Set (18-2 117/110 Volt)
Transformer (117/110 Volt Primary — 6.3
Volt Secondary)

Harness Cord Set (6.3 Volt)
Transformer Box Name Plate
Decal (Optical Housing)

6-32 x 1/2 Round Head Screws
6-32 Hex Nuts

1/4-20 x 1/2 Round Head Screws
3/8'" Cable Connector

#B65 Spade Terminal

#2B-14 Wire Terminal

Bulb #81 Automotive (6 Volt)
1/2-13 x 3/8 Socket Set Screws
67-1/2° Angle Alemite Fitting
Starr Lenn Gauze

5.40 x 1** Oval Head Screw

No. 4 x 1/4 R Sheet Metal Screws
Rubber Cap

.72 x 3/16 Flat Head Screw for Window Frame-

Window Frame

Window

Window Gasket

Lens Frame

Lens

Lens Gasket

Guard Securing Strip (9*" Knee)

Guard Securing Strip (12’ Knee)

Guard Securing Strip (Table)

Cross Travel Scale Guard (9"’ Knee)
Cross Travel Scale Guard (12°* Knee)
Table Scale Guard

6-32 x 1/4 LG. RD. HD. Mach. Screw
Table Stop Bracket (P.F.)

Power Feed Stop Rod (Give Table Size)
Power Feed Reversing Stop Rod Guide
Table Binder Strip (With Power Feed)
Power Feed Binder & Rod Bracket
Power Feed Control Lever for Offset Stud
Power Feed Offset Stud

9'" Saddle Locking Strip

12" Saddle Locking Strip



Nnotes



ATOR'S|

OPER




